See us on:
Visit CP on Facebook Visit CP on Twitter Visit CP on YouTube
Is your boat in the gallery?
Image Gallery  
Instructions & Guides:
Instructions  
Find Parts by Mercury Model:
OEM Part Finder  
What's on sale today?
Sale Specials  
What are you looking for Today?

Need Help? Call Us:

1-800-225-9871

Outside the USA? Call 707-585-9871

350 Mag Bravo MPI(Gen +) GM V-8 1997 - Serial 0K001501 and Up - Senders And Sensors

Section Drawing: (Hover or click to view larger)

Untitled Document
Ref. OEM Part # Hardin # Mallory # GLM # Other # Description Num Req. Superceded From Special Notes
1 26079A2



PLATE KIT 1

2 10-15001



SCREW (#8-16 X 7/8 IN.) 4

3 806816T



BRACKET/LIFTING EYE-HARNESS MOUNTING (REAR) 1

4 22-8053281



ELBOW-90 DEG. (1/8 IN.) 1

5 8M0068784



SENDER-OIL PRESSURE 1 815425
5 37293T



SENDER-OIL PRESSURE (DUAL) OPT 37293 4
6 806490T



SENDER-WATER TEMPERATURE 1 97257A1
6 49734



SENDER-WATER TEMPERATURE (DUAL) OPT 49734A1 4
7 13-26996



LOCKWASHER (#10) 2

8 11-68219



NUT (#10-32) 2

9 22-805059



BUSHING-REDUCER 1
AUDIO WARNING SYSTEM
10 87-805605A1



SWITCH-OIL PRESSURE 1
AUDIO WARNING SYSTEM
11 816492A6



ALARM KIT 1
AUDIO WARNING SYSTEM
12 84-95084A9



CABLE ASSEMBLY 1

13 88-79091



FUSE (20 AMP) 1  
14 84-95084A10



CABLE ASSEMBLY 1  
15 805592A1



CONNECTOR 1  
16 806612T



SENSOR-KNOCK 1  
17 805218T
676-9-42402

SENSOR-COOLANT TEMPERATURE 1  
18 22-8067051



FITTING-Y 1  
19 10-98261



SCREW (3/8-16 X 3/4 IN.) 2